WM2014 Conference, March 2 — 6, 2014, Phoenix, Arizona, USA

The Importance of Micronutrients to Biological Treatment, 200 West Pump and Treat,
Hanford Site, Richland, WA — 14021

Mark Carlson *, Adrienne Menniti **, Ken Martins *, Hope Lee ***, Josh Boltz *,
Sally Simmons **** John Morse ***** Mark Byrnes ****
* CH2M HILL
** Clean Water Services
*** Pacific Northwest National Laboratory
¥+ CH2M HILL PRC
*kkkk US DOE

ABSTRACT

The Department of Energy’s 200 West Pump and Treat is designed to capture and treat
contaminated groundwater to reduce the mass of carbon tetrachloride, trichloroethene, nitrate,
chromium (Cr Il and Cr VI), technetium-99, and iodine-129. The media (granular activated
carbon) in the fluidized bed biological reactors was inoculated with denitrifying microorganisms.
An organic carbon substrate, phosphoric acid nutrient, and a micronutrient blend promote
microbial growth. Initial analytical results indicated the microorganisms effectively reduced many
of the contaminants to less than cleanup levels. Shortly after start-up, however, operational
challenges including carbon carry-over conditions, presence of a slimy biomass, the presence of
free-floating white gelatinous masses, and “septic” odor associated with hydrogen sulfide
impacted contaminant removal efficiency. The extraneous biomass was determined to be
extracellular polymeric substance (EPS) generated as a result of a nutrient deficiency. A new
micronutrient mixture and an increase in feed rate resulted in generation of less EPS, but carbon
media was still being carried out of the bioreactors. Biofilm analyses for nutrient and micronutrient
content indicated sulfide formed in the biofilm posed a demand for iron and copper many times
the demand posed by biological needs. This competing sink between the chemical and the
biological aspects of the system for micronutrients was satisfied by reducing the substrate feed to
minimize the production of sulfide and increasing the iron and copper content in the micronutrient
feed. This paper shares lessons learned and demonstrates that balancing nutrient and
micronutrient content for both chemical and biological demand is critical to operational efficiency
of biological treatment systems.

INTRODUCTION

In June 2012 CH2M HILL Plateau Remediation Company began operation of the 200 West pump
and treat (P&T), a new biological groundwater treatment system, on the Hanford Site in
Washington State. The system is built over the 200-ZP-1 Groundwater Operable Unit (OU) to
remove technetium-99 and iodine-129 by ion exchange; nitrate, carbon tetrachloride,
trichloroethene, and chromium using anoxic and aerobic bioreactors; and air stripping as a
polishing step for volatile organic compound removal. The startup of this P&T system is important
since it will ensure that 200-ZP-1 contaminants never reach the Columbia River. Table | presents
the final cleanup levels and illustrates the ability of the system to remove contaminants to below
cleanup levels. Note that the regulations express the activity levels in picocurie per liter (1 pCi —
0.037 Bq.).



WM2014 Conference, March 2 — 6, 2014, Phoenix, Arizona, USA

TABLE I. 200 West P&T September 2013 influent and effluent concentrations and final cleanup levels
for the 200-ZP-1 groundwater Operable Unit

Final
Influent Effluent Cleanup

Contaminant of Concern | Units Concentration Concentration Level Cleanup Level Basis
Carbon tetrachloride po/L 790 <1 34 MTCA, Method B
Chromium (total) pa/L 28 4.43 100 Federal/State MCL
Hexavalent chromium pg/L 24.3 3.7 48 MTCA, Method B
lodine-129 pCi/L <0.213 <0.223 1 Federal MCL
Nitrate as Nitrogen mg/L 26.2 8.53 10 Federal/State MCL
Technetium-99 pCi/L 1,600 70 900 Federal/State MCL
Trichloroethene pa/L 3.8 <0.5 1 MTCA, Method B
Tritium pCi/L 3,200 3,200 20,000 Federal MCL

The treatment approach being used to remove the contaminants of concern is summarized in
Table Il. Note there currently is no cost-effective technology to remove tritium from groundwater.

Figure 1 illustrates the flow stream through the FBRs. Groundwater from wells containing
radioactive contaminants is pumped through the ion exchange system, which removes

technetium-99 and iodine-129

using a Purolite A53OEl

resin, and then on to the
equalization tank where it is
blended with groundwater from
wells without radioactive
contaminants. The water
passes through the recycle tank
and up through the FBRs.
MicroCg™ (i.e., organic carbon
substrate used as the electron
donor in biological
denitrification), phosphoric acid,
and a micronutrient solution are
fed immediately upstream of the
FBRs to facilitate biological
denitrification. These three
chemicals provide food and

From Other Wells

, Off Gas to Carbon Adsorbers
Q@ =60 scfm

Sludge Filtrate
Q=108 GPM

To MERs

Q=2608 gpm
Te-89< 100 pCilL
- U<5ugl
Equalization Tank g;ew STEL;%H_ "
- orm = ug
@ = 2500 gpm ) Carbon Substrate ;Imd;zed Bed Carbon Separator Cr{Vl) = 24 uglL
53;959 < ZED pCilL Nutrients eactor (1 of 2 Separators) CrT=47 uglL
_uw | Micronutrients (1 of 2 Reactors) NO3=2mgiL as N
G Tot= 670 uglL Sulfuric Acid
CForm = 41 ug/lL
Cr(VI) = 47 ugiL
CrT=47 ugll

NOZ=44 mglL as N

Fig. 1. Anoxic fluidized bed biological reactor schematic.

nutrients for a denitrifying biofilm that is grown on granular activated carbon in the FBRs. The
treated FBR effluent is discharged into carbon separators before the denitrified groundwater flows
into a splitter structure to divide the stream amongst four MBRs for removal of solids by
membrane filtration, residual carbon substrate by aerobic biodegradation, and carbon
tetrachloride, chloroform, and trichloroethene by air stripping. Vapor emissions are collected for
treatment with granular activated carbon. The final treated water is then transferred to the
injection wells. Injection wells are installed both upgradient (to direct the contaminant flow toward
the extraction wells) and downgradient (to slow contaminant flow toward the Columbia River).
This paper focuses on the performance of the FBR system.

1 Ppurolite is a registered trademark of BROTECH CORP., Bala Cynwyd, Pennsylvania.

2



WM2014 Conference, March 2 — 6, 2014, Phoenix, Arizona, USA

TABLE II. 200 West P&T unit process descriptions

Unit Process Process Benefit Targeted Parameter
lon exchange Removal of technetium-99 and iodine-129 Technetium-99 and iodine-129
Removal of nitrate, degradation of carbon

Nitrate, carbon tetrachloride,

Anoxic biodegradation tetrachloride and trichloroethene, and .
a ; : . trichloroethene, total and
(FBR) conversion of hexavalent chromium to trivalent :
form hexavalent chromium
Aerobic biodegradation Degradation/removal of residual organic Biochemical oxvgen demand
(MBR) carbon substrate Y9
Membrane filtration (MBR) Rem_O\_/aI of pe_lrtlcles, blome_lss, and T_rlvalent_chromlum, turbidity, and
precipitated trivalent chromium biochemical oxygen demand
Air strippin Removal of volatile organic compounds Carbon tetrachloride and
ppIng (carbon tetrachloride and trichloroethene) trichloroethene
Sludge thickening Thickens biological solids for dewatering Solids content
process
Sludge dewatering (Fj{_educes water content to allow for landfill Water content
isposal
Lime sludge conditioning Dry biomass and odor control Water content
Trgated water chemistry Provides treated water stability pH and alkalinity
adjustment

a. FBR =fluidized bed biological reactor
b. MBR = membrane biological reactor

BACKGROUND OF FLUIDIZED BED BIOLOLOGICAL REACTOR PROBLEMS

The FBRs have been subject to operational challenges associated with the growth of a slimy
biomass that fouled a straining apparatus (Fig. 2). In May of 2012, the slimy biomass increased to
such a degree that the buoyancy of the carbon was reduced, resulting in a loss of carbon from the
system. The carbon flowed into the downstream aerated solids tank and MBR, undesirable
because the sharp edges of the carbon damages the MBR membranes.

The microorganisms in flocculated biological systems such as biofilms reside in a complex matrix
of proteins, lipids, polysaccharides, nucleic acids, and humic substances called extracellular
polymeric substance (EPS). Stresses, such as nutrient
limitations, can cause an overproduction of EPS. The _
gelatinous masses observed on the biofilm media (Fig. 3) —%
during the FBR upsets are believed to have been caused by "-"
EPS overproduction. Thus, the key question of this work is 1
what caused the observed EPS overproduction? S

Many micronutrients were
identified during the FBR
upset as being fed at rates

insufficient to sustain L D :
necessary biochemical Fig. 2. Biofilm fouling of a straining
reactions. In response, a apparatus.

new micronutrient mixture

was created (approximately 10 times the strength of the

y s original solution) and fed at an increased rate to meet

b e ... - eae i L micronutrient targets indicated in Table 11l. The micronutrient

Fig. 3. Gelatinous biomass observed on formulation in Table Il was based on a previous denitrifying
the biofilm media biofilm system design.

3




WM2014 Conference, March 2 — 6, 2014, Phoenix, Arizona, USA

Table Ill. Denitrification organism macronutrient and micronutrient requirements
Nutrient and Micronutrient Element Cell Requirements (% Dry Mass)
Phosphorus 2.40
Potassium 1.50
Sodium 1.30
Calcium 1.40
Magnesium 0.70
Chloride 0.50
Sulfur 1.00
Manganese 0.20
Iron 0.20
Cobalt 0.05
Molybdenum 0.05
Zinc 0.05
Copper 0.02
Nickel 0.01
Boron 0.01
Selenium Not Established
Aluminum Not Established

Source: Castle Peak Station Technical Memorandum (Nutrient Addition to Existing
Biological Treatment System), CH2M HILL, 2012.

The new micronutrient feed resulted in effluent concentrations of nitrate and chemical oxygen
demand (COD) less than 4 milligrams per liter (mg/L) nitrate-nitrogen and 20 mg/L COD
respectively. The old micronutrient solution routinely resulted in an effluent COD concentration
greater than 100 mg/L. After an extended period of improved performance, the problematic
gelatinous biomass and granular carbon carry-over reoccurred from September 2012 through
early March 2013. This reoccurrence was thought to have been brought on by the use of diluted
micronutrient solution that resulted from precipitation of some micronutrient constituents in the
micronutrient solution reservoir.

A sampling campaign was initiated in March and April 2013 to identify potentially limiting
macronutrients and micronutrients and to examine biofilm characteristics to determine other
potential causes of EPS overproduction. This information was used to develop a new
micronutrient formulation to satisfy the specific needs of this FBR system and to develop
monitoring strategies to detect (and ideally avoid) an upset condition before it becomes severe.

HYPOTHESIZED MECHANISM OF UPSET

Bacteria complete metabolic processes with essential substrates that include an electron donor,
electron acceptor, macronutrients (N and P), and micronutrients (e.g., Zn, Mn, Mo, Se, Co, Cu, Ni,
S, K, Mg, Ca, Fe, Na, and Cl). Macronutrients are required in greater quantity than
micronutrients, which are required only in trace amounts. The amount of the feed constituents
(e.g., electron donor, electron acceptor, macronutrients, and micronutrients) needed for biomass
growth is known as the stoichiometric requirements. There is general consensus concerning the
stoichiometric requirements for electron donor, electron acceptor, and macronutrients
(phosphorus and nitrogen). In contrast, there is less consensus concerning the requirements for
micronutrients because different bacteria have different requirements and because it is difficult to
separate the biological requirement from physical/chemical interactions.

4



WM2014 Conference, March 2 — 6, 2014, Phoenix, Arizona, USA

In biofilm reactors, fluid containing the electron donor, electron acceptor, macronutrients, and
micronutrients passes over the surface of a biofilm-covered substratum. Macronutrients and